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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

1. GENERAL INFORMATION

1.1 Notes of the test report

The test report may only be reproduced or published in full. Reproduction or publication of extracts
from the report requires the prior written permission of The State Radio_monitoring_center Testing

Center (SRTC).

The test results relate only to individual items of the samples which have been tested.

1.2 Information about the testing laboratory

Company: The State Radio_monitoring_center Testing Center (SRTC)
Address: 15th Building, No.30 Shixing Street, Shijingshan District, P.R.China
City: Beijing

Country or Region: | P.R.China

Contacted person: Liu Jia

Tel:

+86 10 57996183

Fax:

+86 10 57996388

Email:

liujiaf@srtc.org.cn

1.3 Applicant’s details

Company: Hisense International Co., Ltd.

Address: Floor 22, Hisense Tower, 17 Donghai Xi Road, Qingdao, 266071, China
City: Qingdao

Country or Region: China

Contacted person:

Geng Ruifeng

Tel:

+86-532-80877742

Fax:

Email:

gengruifeng@hisense.com

1.4 Manufacturer’s details

Company: Hisense Communications Co., Ltd.

Address: 218 Qianwangang Road, Qingdao Economic & Technological Development
Zone, Qingdao, China

City: Qingdao

Country or Region: China

Contacted person: Dai Qingtao

Tel: +86-532-55753749

Fax:

Email: daigingtao@hisense.com

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

1.5 Test Environment

Date of Receipt of test sample at SRTC: 2018-06-26
Testing Start Date: 2018-06-26
Testing End Date: 2018-08-03

Environmental Data: Temperature (°C) Humidity (%)
Ambient 22 30
Maximum Extreme 55
Minimum Extreme -20 ---
Normal Supply Voltage (V d.c.): 3.80

Maximum Extreme Supply Voltage (V d.c.): 4.35

Minimum Extreme Supply Voltage (V d.c.): 3.40

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-57996183
Fax: 86-10-57996388
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

2. DESCRIPTION OF THE DEVICE UNDER TEST

2.1Final Equipment Build Status

Frequency Band(s)

U-NII-1:5150MHz-5250MHz
U-NII-3:5725MHz-5850MHz

Modulation Type 802.11a/n (HT20/HT40)
Antenna Type PIFA Antenna
Antenna Gain -1.2dB
Power Supply Battery/AC adapter
HW Version YK737 V0.2
SW Version Hisense F15 4G 10
IMEI 861854039418502
2.2Wireless Technology and Frequency Range
Wireless Technology Bandwidth Channel Frequency(MHz)
36 5180
40 5200
20MH
NI z 44 5220
48 5240
38 5190
40MH
z 46 5230
Wi-Fi 149 5745
153 5765
20MHz 157 5785
U-NII-3 161 5805
165 5825
151 5755
40MHz
159 5795
Duty Cycle Result
Mode Duty Cycle(%) Correction Factor(dB)
802.11a 96.12% 0.170
802.11n HT20 98.92% 0.000
802.11n HT40 98.94% 0.000

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

2.3 Support Equipment

The following support equipment was used to exercise the DUT during testing:

Equipment

Charger

Manufacturer

Shenzhen Tianyin Electronics Co.,Ltd

Model Number

TPA-97050100UU

Serial Number

Equipment

Battery

Manufacturer

Guangdong Teamgiant New Energy Tech Co.,LTD

Model Number

LIW38210A

Serial Number

2.4 Note

Automatically Discontinue Transmission

Description

The device shall automatically discontinue transmission in case of either
absence of information to transmit or operational failure. These provisions are
not intended to preclude the transmission of control or signaling information or
the use of repetitive codes used by certain digital technologies to complete
frame or burst intervals. Applicants shall include in their application for
equipment authorization to describe how this requirement is met.

Result

While the EUT is not transmitting any information, the EUT can automatically
discontinue transmission and become standby mode for power saving. The EUT
can detect the controlling signal of ACK message transmitting from remote
device and verify whether it shall resend or discontinue transmission.

The antenna provide to the EUT, please refer to the following table:

Brand | Model | Antenna gain | Frequency Bands(GHz) Antenna type Connecter Type
150MHz-5250MH
NA | NA | -1.2dBi >150MHz-5250MHz PIFA N/A
5725MHz-5850MHz Antenna

Manufacturers ensure that their designs will not be modified by the user or third parties arbitrary
antenna parameters and performance.

The State Radio_monitoring_center Testing Center (SRTC)
Tel: 86-10-57996183
Fax: 86-10-57996388
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

3 REFERENCE SPECIFICATION

Specification Version Title
15.35 2018 Measurement detector functions and bandwidths.
15.209 2018 Radiated emission limits; general requirements.
15.205 2018 Restricted bands of operation.
15.207 2018 Conducted limits.
15.407 2018 General technical requirements
Standard of Procedures for Compliance Testing of Unlicensed
ANSI C63.10 2013
Wireless Devices
KDB 644545 August 14,
GUIDANCE FOR IEEE Std 802.11acTM DEVICES EMISSION TESTING
D03 2014
KDB 905462 August 22,
U-NII CLIENT DEVICES WITHOUT RADAR DETECTION CAPABILITY
D03 2016
COMPLIANCE MEASUREMENT PROCEDURES FOR UNLICENSED-NATIONAL
KDB 905462 April 8, INFORMATION INFRASTRUCTURE DEVICES OPERATING IN THE 5250-5350
D02 2016 MHz AND 5470-5725 MHz BANDS INCORPORATING DYNAMIC FREQUENCY
SELECTION
KDB 662911 October 31,
Emissions Testing of Transmitters with Multiple Outputs in the Same Band
D01 2013
KDB 789033 December GUIDELINES FOR COMPLIANCE TESTING OF UNLICENSED NATIONAL
D02 14, 2017 INFORMATION INFRASTRUCTURE (U-NII) DEVICES PART 15, SUBPART E

The State Radio_monitoring_center Testing Center (SRTC)
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4 KEY TO NOTES AND RESULT CODES

The following are the definition of the test result.

Code Meaning

PASS Test result shows that the requirements of the relevant specification have been
met.

FALL Test result shows that the requirements of the relevant specification have not been

met.

The products are different on the supplier of LCD/TP/Camera/Flash. There is no change in
the RF module and antenna.

Main Supply

Part Name Model Name supplier

LCD ST7701S JIANGXI HOLITECH TECHNOLOGY CO., LTD

TP FT6336U Guizhou Yuye Opto-Electronic Co., Ltd
Camera GC5025/GC8034 Shenzhen Chengxiangtong technology CO.,LTD
Flash KMFN60012M-B214 SAMSUNG

Secondary Supply

Part Name Model Name supplier

LCD ST7701S-G5 Shenzhen Digital Technology Co., LTD

TP FT6336U JIANGXI HOLITECH TECHNOLOGY CO., LTD
Camera GC5025/GC8034 Shenzhen Union Image Co.,Ltd

Flash 0O8EMCPO8-EL3DT227 KINGSTON

The State Radio_monitoring_center Testing Center (SRTC) Page number: 7 of 81
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

5. RESULT SUMMARY

No. Test case FCC reference Verdict
1. Average Conducted Output Power 15.407(a) Pass
2. Occupied Bandwidth 15.407(e) Pass
3. Transmitter Power Spectral Density 15.407(a) Pass
4. Unwanted Conducted Emission Measurement 15.407(b) Pass
5. Frequency Stability 15.407(g) Pass
15.205
6. Unwanted Radiated Emission Measurement 15.209 Pass
15.35(b)
7. AC Power line Conducted Emission 15.207 Pass
8. DFS 15.407(h) N/T
9 Automatically Discontinue Transmission 15.407(c) Pass(See
' Y ' 2.4Note)
10 Antenna Requirements 15.407(a) &15.203 Pass(See
' q ' ' 2.4Note)
This Test Report Is Issued by: Checked by:
Mr. Peng Zhen o Mr. Li Bin
- N\ 7R )
24 gy
Tested by: o~ ] Issued date:
Mr. He Dengshun / .~
W
4 | 17/5 !é 20180823
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6 TEST RESULT

6.1 Average Conducted Output Power

6.1.1 Ambient condition

Temperature Relative humidity Pressure

25°C 30% 101.5kPa

6.1.2 Test Description

A transmitter antenna terminal of EUT is connected to the power meter. Measurement is
made using a broadband power meter capable of making peak and average measurements
while the EUT is operating at its maximum duty cycle (>98%), at maximum power, and at the
appropriate frequencies.

6.1.3 Test limit

FCC Part15.407 (a)(1),

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W provided
the maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle
above 30 degrees as measured from the horizon must not exceed 125 mW (21 dBm).

(ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W provided
the maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

(iiif) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. In
addition, the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz
band. Fixed point-to-point U-NII devices may employ antennas with directional gain up to 23
dBi without any corresponding reduction in the maximum conducted output power or
maximum power spectral density. For fixed point-to-point transmitters that employ a
directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum conducted output
power and maximum power spectral density is required for each 1 dB of antenna gain in
excess of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omnidirectional applications, and multiple collocated transmitters transmitting the
same information. The operator of the U-NII device, or if the equipment is professionally

The State Radio_monitoring_center Testing Center (SRTC) Page number: 9 of 81
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R AR
installed, the installer, is responsible for ensuring that systems employing high gain
directional antennas are used exclusively for fixed, point-to-point operations.

(iv) For client devices in the 5.15-5.25 GHz band, the maximum conducted output power
over the frequency band of operation shall not exceed 250 mW provided the maximum
antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density shall
not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

FCC Part15.407 (a)(2),

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11.0 dBm +
10 log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the maximum
power spectral density shall not exceed 11.0 dBm in any 1 megahertz band. If transmitting
antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

FCC Part15.407 (a)(3),

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W. In addition, the maximum power spectral density
shall not exceed 30.0 dBm in any 500-kHz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

6.1.4 Test Procedure Used
KDB 789033 D02 v02r01, Section E.3.a (Method PM).

6.1.5 Test Settings

The maximum peak conducted output power may be measured using a broadband peak RF
power meter. The power meter shall have a video bandwidth that is greater than or equal to
the DTS bandwidth and shall utilize a fast-responding diode detector.

6.1.6 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

RF output
EUT Attenuator Power Meter

6.1.7 Test result
The test results are shown in Appendix A.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 10 of 81
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6.2 Occupied Bandwidth

6.2.1 Ambient condition

Temperature Relative humidity Pressure

25°C 30% 101.5kPa

6.2.2 Test Description

A transmitter antenna terminal of EUT is connected to the Spectrum Analyzer. This
connected to the transmitter antenna terminal of the EUT while the EUT is operating at
maximum power and at the appropriate frequencies.

6.2.3 Test limit

Rule FCC Part §15.407(e)

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at
least 500 kHz.

6.2.4 Test Procedure Used

KDB 789033 D02 v02r01, Section D.

6.2.5 Test Settings

For U-NII-1, set RBW =~=1% OCB kHz, VBW =3 X RBW, measure the maximum width of the
emission that is constrained by the frequencies associated with the two outermost amplitude
points (upper and lower frequencies) that are attenuated by 26 dB relative to the maximum
level measured in the fundamental emission.

For U-NII-3, Set RBW =100 kHz, VBW=3XRBW, measure the maximum width of the
emission that is constrained by the frequencies associated with the two outermost amplitude
points (upper and lower frequencies) that are attenuated by 6 dB relative to the maximum
level measured in the fundamental emission.

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI
receiver may be employed if it implements the functionality described above.

Use the 99 % power bandwidth function of the instrument.

6.2.6 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

EUT RF output Attenuator Spectrum Analyzer

6.2.7 Test result
The test results are shown in Appendix A .

The State Radio_monitoring_center Testing Center (SRTC) Page number: 11 of 81
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6.3 Transmitter Power Spectral Density

6.3.1 Ambient condition

Temperature Relative humidity Pressure

25°C 30% 101.5kPa

6.3.2 Test Description

The peak power density is measured with a spectrum analyzer connected to the antenna
terminal of the EUT while the EUT is operating at its maximum duty cycle (>98%), at
maximum power, and at the appropriate frequencies. All data rates were investigated and
the worst case configuration results are reported in this section.

6.3.3 Test limit

FCC Part15.407 (a)(1),

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W provided
the maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle
above 30 degrees as measured from the horizon must not exceed 125 mW (21 dBm).

(ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W provided
the maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W. In
addition, the maximum power spectral density shall not exceed 17 dBm in any 1 megahertz
band. Fixed point-to-point U-NIl devices may employ antennas with directional gain up to 23
dBi without any corresponding reduction in the maximum conducted output power or
maximum power spectral density. For fixed point-to-point transmitters that employ a
directional antenna gain greater than 23 dBi, a 1 dB reduction in maximum conducted output
power and maximum power spectral density is required for each 1 dB of antenna gain in
excess of 23 dBi. Fixed, point-to-point operations exclude the use of point-to-multipoint
systems, omnidirectional applications, and multiple collocated transmitters transmitting the
same information. The operator of the U-NII device, or if the equipment is professionally
installed, the installer, is responsible for ensuring that systems employing high gain
directional antennas are used exclusively for fixed, point-to-point operations.

The State Radio_monitoring_center Testing Center (SRTC) Page number: 12 of 81
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(iv) For client devices in the 5.15-5.25 GHz band, the maximum conducted output power
over the frequency band of operation shall not exceed 250 mW provided the maximum
antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density shall
not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

FCC Part15.407 (a)(2),

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11.0 dBm +
10 log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the maximum
power spectral density shall not exceed 11.0 dBm in any 1 megahertz band. If transmitting
antennas of directional gain greater than 6 dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

FCC Part15.407 (a)(3),

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W. In addition, the maximum power spectral density
shall not exceed 30.0 dBm in any 500-kHz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

6.3.4 Test Procedure Used
KDB 789033 D02 v02r01, Section F.

6.3.5 Test Settings

Set RBW = 500 kHz, VBW =1.5MHz for the band 5.725-5.85 GHz

Set RBW = 1 MHz, VBW =3MHz for the band 5.150-5.250 GHz, 5.250-5.350 GHz and
5.470-5.725 GHz.

The conducted PSD is measured at each antenna port. The measured results at the various
antenna ports are then summed mathematically.

6.3.6 Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

EUT RF output Attenuator Spectrum Analyzer

6.3.7 Test result
The test results are shown in Appendix A.
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6.4 Unwanted Conducted Emission Measurement

6.4.1 Ambient condition

Temperature Relative humidity Pressure

25°C 30% 101.5kPa

6.4.2 Test Description

All out of band emissions are measured with a spectrum analyzer connected to the antenna
terminal of the EUT while the EUT is operating at its maximum duty cycle (>98%), at
maximum power, and at the appropriate frequencies. All data rates were investigated to
determine the worst case configuration.

6.4.3 Test limit

FCC Part 15.407(b),

Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the
maximum emissions outside of the frequency bands of operation shall be attenuated in
accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of -27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the
5.15-5.35 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the
5.47-5.725 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band: All emissions within the
frequency range from the band edge to 10 MHz above or below the band edge shall not
exceed an e.i.r.p. of =17 dBm/MHz; for frequencies 10 MHz or greater above or below the
band edge, emissions shall not exceed an e.i.r.p. of -27 dBm/MHz.

6.4.4 Test Procedure Used
KDB 789033 D02 v02r01, Section G.

6.4.5 Test Settings

Detector = peak.
Set span to encompass the spectrum to be examined

g) Trace mode = max hold.
h) Allow trace to fully stabilize.
i) Use the peak marker function to determine the maximum amplitude level.
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6.4.6 Test Setup

EUT RF output Attenuator Spectrum Analyzer

6.4.7 Test result
The test results are shown in Appendix A.

6.5 Frequency Stability

6.5.1 Ambient condition

Temperature Relative humidity Pressure
25°C 30% 100.9kPa
6.5.2 Test limit

Manufacturers of U-NIl devices are responsible for ensuring frequency stability such that an
emission is maintained within the band of operation under all conditions of normal operation
as specified in the user’s manual.

6.5.3 Test Procedure Used

1. To ensure emission at the band edge is maintained within the authorized band, those
values shall be measured by radiation emissions at upper and lower frequency points, and
finally compensated by frequency deviation as procedures below.

2. The EUT was operated at the maximum output power, and connected to the spectrum
analyzer, which is set to maximum hold function and peak detector. The peak value of the
power envelope was measured and noted. The upper and lower frequency points were
respectively measured relatively 10dB lower than the measured peak value.

3. The frequency deviation was calculated by adding the upper frequency point and the
lower frequency point divided by two. Those detailed values of frequency deviation are
provided in table below.

6.5.4 Test Setup

EUT RF output Attenuator Spectrum Analyzer

6.5.5 Test result
The test results are shown in Appendix A.
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6.6 Unwanted Radiated Emission Measurement

6.6.1 Ambient condition

Temperature Relative humidity Pressure

25°C 30% 100.9kPa

6.6.2 Test Description

All out of band radiated spurious emissions are measured with a spectrum analyzer
connected to a receive antenna while the EUT is operating at maximum power and at the
appropriate frequencies. Only the radiated emissions of the configuration that produced the
worst case emissions are reported in this section.

6.6.3 Test limit

FCC Part15.205, 15.209;;

In addition, radiated emissions which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission limits specified in Section 15.209(a)
(see Section 15.205(c)).All out of band emissions appearing in a restricted band as specified
in Section 15.205 of the Title 47 CFR must not exceed the limits shown in below Table per
Section 15.209.

Field strength Measured Distance
Frequency [MHz] Vi ]9 meters]
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Radiated Limits
FCC Part15.35(b):
There is also a limit on the radio frequency emissions, as measured using instrumentation
with a peak detector function, corresponding to 20 dB above the maximum permitted
average limit

Used conversion factor: Limit (dBuV/m) = 20 log (Limit (uV/m)/1uaV/m)
Frequency [MHZ] Detector Unit (dBuV/m)
30~88 Quasi-peak 40.0
88~216 Quasi-peak 43.5
216~960 Quasi-peak 46.0
960~1000 Quasi-peak 54.0
1000~5th harmonic of the highest frequency or Average 54.0
40GHz, whichever is lower Peak 74.0

Conversion Radiated limits
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6.6.4 Test Procedure Used
KDB 789033 D02 v02r01, Sections G.3, G.4, G.5, and G.6.

6.6.5 Test Settings

Average Field Strength Measurements

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of
interest

. RBW = 1MHz

. VBW = 3MHz

. Detector = power average (RMS)

. Number of measurement points = 1001 (Number of points must be > 2 x span/RBW)

. Sweep time = auto

. Trace (RMS) averaging was performed over at least 100 traces

NO O WN

Peak Field Strength Measurements

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of
interest

. RBW = 1MHz

. VBW = 3MHz

. Detector = peak

. Sweep time = auto couple

. Trace mode = max hold

. Trace was allowed to stabilize

NO O WN

6.6.6 Test Setup
The EUT and measurement equipment were set up as shown in the diagram below

MAST

The Equipment Under Test (EUT) was set up on a non-conductive table in the
semi-anechoic chamber. The test was performed at the distance of 3 m between the EUT
and the receiving antenna. The radiated emissions measurements were made in a typical
installation configuration. Then start the test software ES-K1. Sweep the whole frequency
band through the range from 30MHz to 1GHz or above, using receive log period antenna
HL562 or Ridge horn antenna HF906.

During the test, the antenna height and EUT azimuth were varied in order to identify the
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maximum level of emission from the EUT. The height of receive antenna shall be moved
from 1 to 4 meters, and the antenna shall be performed under horizontal and vertical
polarization. The turn table shall be rotated from 0 to 360 degrees. The measurements shall
be repeated with orthogonal polarization of the test antenna. The results shall be showed the
worst case of the three orthogonal axes.

The data of cable loss and antenna factor has been calibrated in full testing frequency range
before the testing.

6.6.7 Test result

The test results are shown in Appendix B.
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6.7 AC Power line Conducted Emission

6.7.1 Ambient condition

Temperature Relative humidity Pressure
25°C 30% 100.9kPa
6.7.2 Test limit

FCC Part 15.207(a),

Frequency of Emission

Conducted Limit (dBuV)

(MHz)
Quasi-peak Average
0.15-0.5 66 to 56 * 56 t0 46 *
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
The measurement is made according to ANSI C63.4-2014
6.7.3 Test result
The test results are shown in Appendix B.
6.8 Dynamic Frequency Selection
6.8.1 Ambient condition
Temperature Relative humidity Pressure
25°C 30% 101.5kPa
6.8.2 Test limit

FCC Part 15.407(h) and FCC 06-96 APPENDIX “COMPLIANCE MEASUREMENT
PROCEDURES FOR UNLICENSED-NATIONAL INFORMATION INFRASTRUCTURE
DEVCIES OPERATING IN THE 5250-5350 MHz AND 5470-5725 MHz BANDS

INCORPORATING DYNAMIC FREQUENCY SELECTION”.
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6.8.3 DFS Overview
Table 1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement Operational Mode
Client . .
i, Client With
Without
Master Radar
Radar Detection
Detection
Non-Occupancy Period Not required | Yes
Yes
DFS Detection Threshold Yes Not required | Yes
Channel Availability Check Time Yes Not required | Not required
-NII Detection Bandwidth Yes Not required | Yes
Table 2: Applicability of DFS requirements during normal operation
Requirement Operational Mode
Master Device or Client Client Without
with Radar Detection Radar Detection
DFS Detection Threshold Yes Not requirad
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidih Yes Not required

Additional requirements for devices with Master Device or Client with | Client Without Radar

multiple bandwidth modes Radar Detection Detection

U-NII Detection Bandwidth and Statistical All BW modes must be tested Not required

Performance Check

Channel Move Time and Channel Closing Test using widest BW mode Test using the widest

Transmission Time available BW mode available for
the link

All other tests Any single BW mode Not required

Note: Frequencies selected for statistical performance check (Section 7.8.4) should include several
frequencies within the radar detection bandwidth and frequencies near the edge of the radar
detection bandwidth. For 802.11 devices it is suggested to select frequencies in each of the
bonded 20 MHz channels and the channel center frequency.
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Table 3: DFS Detection Thresholds for Master Devices and Client Devices with Radar
Detection

Maximum Transmit Power Value

(See Notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm
EIRP =< 200 milliwatt and -62 dBm

power spectral density < 10 dBm/MHz
EIRP < 200 milliwatt that do not meet the power spectral density | -64 dBm
requirement
Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the
test transmission waveforms to account for variations in measurement equipment. This will ensure that
the test signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication
662911 DO1.

Table 4: DFS Response Requirement Values

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
Channel Move Time 10 seconds

See Note 1.
Channel Closing Transmission Time 200 milliseconds + an

aggregate of 60
milliseconds over remaining
10 second period.

See Notes 1 and 2.

U-NII Detection Bandwidih Minimum 100% of the U-
NII 99% transmission
power bandwidth. See Note
3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with
Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second
period. The aggregate duration of control signals will not count quiet periods in between transmissions.
Note 3: During the U-NII Detection Bandwidth detection test. radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed with
no data traffic.
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Table 5 — Short Pulse Radar Test Waveforms

Radar Pulse Width PRI Number of Pulses Mimnum Minmmmum
Type (usec) (usec) Percentage of | Number of
Successful Trials
Detection
0 1 1428 18 See Note 1 See Note 1
1 1 Test A: 15 umque 1 60% 30
PRI values [ 360 ]
randomly selected Roundup
from the list of 23 [ 19-10%
PRI values 1n Table
Sa ; PRI_.H:E«: J
Test B: 15 umque
PRI values
randomly selected
within the range of
518-3066 usec,
with a mimmum
mcrement of 1
usec, excluding
PRI values selected
i Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggrepate (Radar Types 1-4) 80% 120
Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move
time. and channel closing time tests.

Table 6 — Long Pulse Radar Test Waveform

Radar Pulse Churp PRI Number Number Minimum Mimmum
Type Width | Width | (usec) | ofPulses | of Bursts | Percentage of | Number of
(usec) (MHz) per Burst Successful Tnals
Detection
5 50-100 5-20 1000- 1-3 8-20 80% 30
2000
Table 7 — Frequency Hopping Radar Test Waveform
Radar | Pulse | PRI | Pulses | Hopping Hopping Minmmum Minimum
Type | Width | (usec) | per Rate Sequence Percentage of Number of
(usec) Hop (kHz) Length Successful Tnals
(msec) Detection
6 1 333 9 0.333 300 T0% 30
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6.8.4 TEST AND MEASUREMENT SYSTEM

Setup for Client with injection at the Master

Radar Test HO
Signal Generator Master
Dutput Q
L(Li* 2Way 2 Viay
Splitter! HTHdE Splitter]
BEL I| Combiner Combiner
O O Spectrum
uuT Analyzer
G'ierllj {wilh 10 dB internal
Altaniatien)
Setup of EUT
CLIENT MODE:
Rader Test Signal
Spectrum
Generator
Analyzer
|
ATT 10 dB
Adjustable ATT
i 2-Way Splitter [ |
2-Way Splitter ATT 10 dB .
: Combiner [
Combiner
Master
ATT 30 dB
EUT Computer with Controller
(Client) AVI file Computer

Test Setup Operation

System testing was performed with the designated MPEG-4
(1080P,WEBRIp,DD5.1.x264-btbta) test file that streams full motion video from the Access
Point to the Client in full motion video mode using the media player with the V2.61 Codec
package.

This file is used by IP and Frame based systems for loading the test channel during the
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In-service compliance testing of the device.

The waveform parameters from within the bounds of the signal type are selected randomly
using uniform distribution.

A spectrum analyzer is used as a monitor to verify that the EUT has vacated the Channel
within the (Channel Closing Transmission Time and Channel Move Time, and does not
transmit on a Channel during the Non-Occupancy Period after the detection and Channel
move. It is also used to monitor EUT transmissions during the Channel Availability Check
Time.

6.8.5 Test Procedure Used

(i) Operational Modes. The DFS requirement applies to the following operational modes:

(A) The requirement for channel availability check time applies in the master operational
mode.

(B) The requirement for channel move time applies in both the master and slave operational
modes.

(ii) Channel Availability Check Time. A U-NII device shall check if there is a radar system
already operating on the channel before it can initiate a transmission on a channel and when
it has to move to a new channel. The U-NII device may start using the channel if no radar
signal with a power level greater than the interference threshold values listed in paragraph
(h)(2) of this section, is detected within 60 seconds.

(iii) Channel Move Time. After a radar’s presence is detected, all transmissions shall cease
on the operating channel within 10 seconds. Transmissions during this period shall consist
of normal traffic for a maximum of 200 ms after detection of the radar signal. In addition,
intermittent management and control signals can be sent during the remaining time to
facilitate vacating the operating channel.

(iv) Non-occupancy Period. A channel that has been flagged as containing a radar system,
either by a channel availability check or in-service monitoring, is subject to a non-occupancy
period of at least 30 minutes. The non-occupancy period starts at the time when the radar
system is detected.
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6.8.6 RADAR WAVEFORM

Agilent Spectrum Analyzer - Swept SA
ALIGN AUTO

T
RBW 1.0 MHz T
PNO: Wide ~»— 19: Free Run

IFGain:High #Atten: 0 dB

Mkr1 3.928 ms |
Ref -20.00 dBm -62.89 dBm

Restore

a

g Minimize

Center 5.300000000 GHz Span 0 Hz .
Res BW 1.0 MHz VBW 1.0 MHz Sweep 30.67 ms (10001 pts)

ALIGN AUTO
Avg Type: Log-Pwr

Peak Search

- Trig:Free Run
#Atten: 0 dB

MKr1 4.881 ms NextPeak
Ref -20.00 dBm rase1 ms

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Center 5.300000000 GHz Span 0 Hz
Res BW 1.0 MHz VBW 1.0 MHz Sweep 8.000 ms (10001 pts)
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Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO 03:17:41 PMMar 09, 2016

Marker 14.07713 ms !
PNO: Wide —— 11ig:Free Run
IFGain:High #Atten: 0 dB

Avg Type: Log-Pwr

Mkr1 4.077 ms
-62.25 dBm

NI ——
IR AP 8 P F I 11 Y R SR T
bt
NN

Center 5.300000000 GHz
Res BW 1.0 MHz

MsG

VBW 1.0 MHz

Sweep 15.33 ms (10001 pts)

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Agilent Spectrum Analyzer - Swept SA

Qi i 5 o

Marker 1 4.07713 ms .
PNO: Wide —»— 1rig:Free Run
IFGain:High #Atten: 0 dB

Center 5.300000000 GHz
Res BW 1.0 MHz

(LEe]

VBW 1.0 MHz

Mkr1 4.077 ms
-62.72 dBm

Sweep 15.33 ms (10001 pts)

STATUS

Peak Search

Next Peak

Next Pk Right

Next Pk Left,

Marker Delta

Mkr—RefLvl
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Agllent Spectrum Analyzer Swept SA
ALIGN AUTO
Marker 1 22 5600 ms Avg Type: Log-Pwr
PNO: Wide —— 11ig:Free Run
IFGain:High #Atten: 0 dB

Peak Search

Mkr1 22.56 ms NextPeak
10 dmiciv_Ref -20.00 dBm 12256 ms

"MMIMMMMIMMHMMMIMMHMM‘MMMMMMMMMW

Next Pk Right

Marker Delta

Mkr—RefLvl

Center 5.300000000 GHz
Res BW 1.0 MHz VBW 1.0 MHz

Agilent Spectrum Analyzer - Swept SA
T T
Marker 1 3.41050 ms

Peak Search

PNO: Wide —»— 1rig:Free Run
IFGain:High #Atten: 0 dB

Mkr1 3.411 ms NextPeak
0 gsiciv_Ref -20.00 dBm 34 ms

Next Pk Right
Next Pk Left,

Marker Delta

U 0 i s
HWWWWWM

Center 5.300000000 GHz Span 0 Hz
Res BW 1.0 MHz VBW 1.0 MHz Sweep 5.000 ms (10001 pts)

6.8.7 Test result

The test results are shown in Appendix A.

Note: The EUT only operates in the 5150-5250MHz and 5725-5850MHz frequency bands and does
not involve the DFS frequency band, so there is no test.
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7 MEASUREMENT UNCERTAINTIES

ltems Uncertainty
Occupied Bandwidth 3kHz

Output Power 0.67dB

Transmitter Power Spectral Density 0.75dB
30MHz~1GHz 2.83dB
Spurious emissions 1GHz~12.75GHz 2.50dB
12.75GHz~40GHz 2.75dB
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8 TEST EQUIPMENTS

No. Name/ Model Manufacturer S/N Cal date CzIaItDeue

1. Spectrum Analyzer FSV ROHDE&SCHWARZ 101065 2017.08.20 | 2018.08.19

2. Signal Analyzer N9020A Agilent MY48010771 | 2017.08.20 | 2018.08.19

3. Chamber SH-241 ESPEC 92013758 2017.08.20 | 2018.08.19

4. DC Power Apply E3645A Agilent MY40000741 | 2018.03.01 | 2019.02.28

5. Power Meter E4416A Agilent MY52370013 | 2018.03.01 | 2019.02.28

6. Power Sensor E9327A Agilent MY52420006 | 2018.03.01 | 2019.02.28
.65mx8.03mx7.

b Fﬁlﬁnr:ecgh?:?cmcr; o FRANKONIA = oo ) e ] e
.18mx16. .

5| SemiAnechoic Chamber | FRANKONIA s e s

9. Turn table Diameter:1m HD | | - e

10. Turn table Diameter:5m HD | | - e

11, A”;:E?&gﬁg;er MATURO | = | e [ e

12, Ar::gmzf.’;;er MATURO | o | e | e

3. 9.080m.x5.2.55mx3.525m FRANKONIA | e | |

Shielding room

14. WHa\F/::uﬁ dDeo:?ri_ii:tiendna R&S 100030 | 2017.08.20 | 2018.08.19

15. WHa\F/:gousi d'?:::i’i‘:iendna R&S 100029 | 2017.08.20 | 2018.08.19

16. HL562 Ultra log antenna R&S 100016 2017.08.20 | 2018.08.19

17. 3160-09 Receive antenna SCHWARZ-BECK 002058-002 | 2017.08.20 | 2018.08.19

18. ESI 40 EMI test receiver R&S 100015 2017.08.20 | 2018.08.19

19. Radio tester CMU 200 114667 2017.08.20 | 2018.08.19

20. ESCS30 EMI test receiver R&S 100029 2017.08.20 | 2018.08.19

21. HL562 Receive antenna R&S 100167 2017.08.20 | 2018.08.19

22. ESH3-Z5 LISN R&S 100020 2017.08.20 | 2018.08.19
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APPENDIX A — TEST DATA OF CONDUCTED EMISSION

Please refer to the attachment.

APPENDIX B — TEST DATA OF RADIATED EMISSION

Please refer to the attachment.
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APPENDIX A — TEST DATA OF CONDUCTED EMISSION

Output Power Result

U-NII-1
Test Data Average Power(dBm) o .
Mode (SS:)Z) 5180 MHz | 5200 MHz | 5240MHz | -Mit(dBm) | Conclusion
6 11.78 11.89 11.81 24.0 pass
9 11.71 11.81 11.74 24.0 pass
12 11.64 11.74 11.67 24.0 pass
18 11.57 11.66 11.60 24.0 pass
802.11a 24 11.49 11.58 11.52 24.0 pass
36 11.42 11.50 11.45 24.0 pass
48 11.35 11.43 11.38 24.0 pass
54 11.28 11.35 11.31 24.0 pass
6.5 11.85 11.82 11.87 24.0 pass
13 11.60 11.60 11.62 24.0 pass
19.5 11.35 11.37 11.37 24.0 pass
802.11n 26 11.10 11.15 11.12 24.0 pass
(HT20) 39 10.86 10.93 10.88 24.0 pass
52 10.61 10.71 10.63 24.0 pass
58.5 10.36 10.48 10.38 24.0 pass
65 10.11 10.26 10.13 24.0 pass
Test Data Average Power(dBm) o .
Mode (SS:)Z) 5190 MHz 5230 MHz SlilElEhn) | CTe e
13.5 11.84 11.86 24.0 pass
27 11.52 11.56 24.0 pass
40.5 11.21 11.26 24.0 pass
802.11n 54 10.89 10.96 24.0 pass
(HT40) 81 10.58 10.65 24.0 pass
108 10.26 10.35 24.0 pass
121.5 9.95 10.05 24.0 pass
135 9.63 9.75 24.0 pass
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e FCC ID: 2ADOBF15
liF o iR R e L

U-NII-3

Test Data Average Power(dBm) . .
Mode (nF/TSLes) 5745MHz | 5785MHz | 5825MHz | -mit(dBm) | Conclusion

6 11.53 11.48 11.45 30.0 pass

9 11.46 11.41 11.37 30.0 pass

12 11.38 11.34 11.28 30.0 pass

18 11.31 11.27 11.20 30.0 pass

802.11a 24 11.24 11.19 11.12 30.0 pass

36 11.17 11.12 11.04 30.0 pass

48 11.09 11.05 10.95 30.0 pass

54 11.02 10.98 10.87 30.0 pass

6.5 11.47 11.48 11.43 30.0 pass

13 11.27 11.27 11.20 30.0 pass

19.5 11.07 11.07 10.98 30.0 pass

802.11n 26 10.87 10.86 10.75 30.0 pass

(HT20) 39 10.66 10.65 10.53 30.0 pass

52 10.46 10.44 10.30 30.0 pass

58.5 10.26 10.24 10.08 30.0 pass

65 10.06 10.03 9.85 30.0 pass

Test Data Average Power(dBm) . .
Mode Rate 5755 MHz 5795 MHz Limit(dBm) | Conclusion

(Mbps)

13.5 11.67 11.58 30.0 pass

27 11.38 11.31 30.0 pass

40.5 11.09 11.04 30.0 pass

802.11n 54 10.80 10.77 30.0 pass

(HT40) 81 10.52 10.49 30.0 pass

108 10.23 10.22 30.0 pass

121.5 9.94 9.95 30.0 pass

135 9.65 9.68 30.0 pass

In order to find the worst case condition, Pre-tests are needed at the presence of different
data rate. Data rate below means worst-case rate of each test item.
Worst-case data rates are shown as following table.

Test Mode Data Rate
802.11a 6Mbps
802.11n HT20 MCSO0(6.5 Mbps)
802.11n HT40 MCSO0(13.5 Mbps)
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

Occupied Bandwidth

Offset 10.5dB = Attenuator 10dB+ Temporary antenna connector loss 0.2dB+ Cable loss

0.3dB
U-NII-1
Test Mode: 802.11a

Carrle(l;vll‘ﬁg)uency 99% Bandwidth(MHz) Bl\glr?énv?/:ijrph(zlade) Couclusion
: : ass
5180 16.387 19.20 p
5200 16.385 19.24 pass
5240 16.431 18.78 pass

Ly e ——

Trig Frae Run
#Azen: 30 48

#Res BW 200 kHz
Occupled Bandwidth
16.387 MHz
20.159 kHz
19.20 MHz

Transmit Freq Error
x dB Bandwidth

802.11a
Carrier frequency(MHz):5180

Cantar Freg: 5180000000 GHz
AvglHeld> 40010

FVEW 620 kHz

Total Power

OBW Power
xdB

Sp an 30 MHz
Sweep 1ms

14.9 dBm

99.00 %
-26.00 dB

802.11a
Carrier frequency(MH

Ly e ——

Cantar Frag: 800000000 GHz
Trig: Fres Run AuglHeld> 0

FVEW 620 kHz

Occupled Bandwidth Total Power

16.385 MHz
10.411 kHz
19.24 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

z):5200

Sp an 30 MHz
Sweep 1ms

14.7 dBm

99.00 %

-26.00 dB

802.11a
Carrier frequency(MHz):5240

‘Agilern Specramm Anatgvs - Urcopled BV
Cantar Freg: 5240000000 GHa
o Trig: Fras Run AvglHeld> 40010
#Azen: 30 48

R dB
Ref 20.50 dBm

[Center 5.24 GHz

#Res BW 200 kHz Sweep 1ms

FVEW 620 kHz

Total Power 14.7 dBm

Occupled Bandwidth
16.431 MHz
22T Hz
18.78 MHz

99.00 %
-26.00 dB

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

The State Radio_monitoring_center Testing Center (SRTC) Page number: 33 of 81

Tel: 86-10-57996183

Fax: 86-10-57996388 20170915V1.1.0



SRTC

 GR Fe kel Teslag el

[k e eV S L

No.: SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15

Test Mode: 802.11n HT20

Ca”'e(rwflﬁg)“ency 99% Bandwidth(MHz) B'\g'r:‘(;r\j‘vi‘g{‘h(zﬁdl_lz) Couclusion
5180 17.565 19.37 pass
5200 17.565 19.48 pass
5240 17.581 19.49 pass

802.11n HT20

Cantar Frag: 5180000000 GHz
Trig Fras Run
= #Azen: 20 4B

AvglHeld> 40010

Sp an 30 MHz

[Center 5.18 GHz
E Sweep 1ms

#Res BW 200 kHz FVBW 620 kHz

Occupled Bandwidth Total Power 14.8 dBm
17.565 MHz
12.801 kHz OBW Power 99.00 %
19.37 MHz % dB -26.00 dB

Transmit Freq Error

x dB Bandwidth

802.11n HT20
Carrier frequency(MHz):5200

Sp an 30 MHz
Sweep 1ms

FVEBW 620 kHz

Occupled Bandwidth Total Power 14.8 dBm
17.565 MHz

28.707 kHz OBW Power 99.00 %

19.48 MHz % dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

802.11n HT20
Carrier frequency(MHz):5240

Py e w—
40500000 G

GHz
AvglHeld> 40010
Radic D

R 10.8 dB
Ref 20.00 dBm

Sp an 30 MHz
Sweep 1ms

[Center 5.24 GHz

#Res BW 200 kHz FVBW 620 kHz

Occupled Bandwidth Total Power 14.6 dBm
17.581 MHz
11179 kHz OBW Power 99.00 %
19.49 MHz % dB -26.00 dB

Transmit Freq Error
x dB Bandwidth
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No.: SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15

Test Mode: 802.11n HT40

Carrle(l;vll‘ﬁg)uency 99% Bandwidth(MHz) Bl\glr?énv?/:ijrph(zlade) Couclusion
5190 36.965 38.66 pass
5230 35.951 39.09 pass

802.11n HT40

[Center 5.18 GHz
#Res BW 300 kHz
Occupled Bandwidth
35.965 MHz
50.312 kHz
38.66 MHz

Transmit Freq Error
x dB Bandwidth

FVBW 1.2 MHz

Total Power

OBW Power

GHa
AvglHeld> 40010

Span 60 MHz
Sweep 1ms

14.9 dBm

99.00 %
-26.00 dB

802.11n HT40

Carrier frequenc

Cantar Frog: 5.
Trig: Fres Run
Arten: 20 dB

[Center 5.23 GHz

#Res BW 300 kHz FVBW 1.2 MHz

Occupled Bandwidth Total Power
35.951 MHz
14.626 kHz OBW Power
39.09 MHz % dB

Transmit Freq Error

x dB Bandwidth

GHa
AvglHeld> 3010

MHZz):5230

Span 60 MHz
Sweep 1ms

14.9 dBm

99.00 %
-26.00 dB

The State Radio_monitoring_center Testing Center (SRTC)
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No.: SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15

U-NII-3
Test Mode: 802.11a

Carrier frequency
(MHz)

99% Bandwidth(MHz)

Minimum 26dB
Bandwidth(MHZz)

Couclusion

5745

16.385

18.95

pass

5785

16.419

18.92

pass

5825

16.404

19.07

pass

8

Py e w—

Ref Offset 10.5 dB
Ref 20.50 dBm

iCenter 5.745 GHz
#Res BW 200 kHz
Occupled Bandwidth
16.385 MHz
12.633 kHz
18.95 MHz

Transmit Freq Error
x dB Bandwidth

Carrier frequency(MHz):5745

req
Fras Run
an: 20 4B

FVEW 620 kHz

02.11a

5.745000000 GHz
AvglHeld> 40010

Sp an 30 MHz
Sweep 1ms

Total Power 14.3 dBm
99.00 %
-26.00 dB

OBW Power
xdB

802.11a

Carrier frequency(MHz):5785

Ref Offset 10.5 dB
Ref 20.50 dBm

iCenter 5.785 GHz
#Res BW 200 kHz

FVEW 620 kHz

Occupled Bandwidth Total Power

16.419 MHz
8.958 kHz
18,92 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Sp an 30 MHz
Sweep 1ms

14.6 dBm

99.00 %
-26.00 dB

Py e w—

Center Freq 5.825000000 GHz
‘Inper: R

5 Gl ww

iCenter 5.825 GHz
#Res BW 200 kHz

Occupled Bandwidth

16.404 MHz
14.767 kHz
19.07 MHz

Transmit Freq Error
x dB Bandwidth

Cantar Frog 5.
Trig Frae Run
#Azen: 30 48

FVEW 620 kHz

802.11a
Carrier frequency(MHz):5825

GHz Radie Std Mame
AglHeld> 1010
Radie Davice: BTS

Sp an 30 MHz
Sweep 1ms

Total Power 14.5 dBm

99.00 %
-26.00 dB

OBW Power
xdB
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No.: SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15

Test Mode: 802.11n HT20

Carrier frequency
(MHz)

99% Bandwidth(MHz)

Minimum 26dB
Bandwidth(MHZz)

Couclusion

5745

17.607

19.27

pass

5785

17.594

19.32

pass

5825

17.596

19.39

pass

802.11n HT20

802.11n HT20
Carrier frequency(MHz):5785

Cantar Frag
Trig Frae Run
48

iCenter 5.745 GHz
#Res BW 200 kHz
Occupled Bandwidth
17.607 MHz

Transmit Freq Error B.726 kHz

FVEW 620 kHz

Total Power

OBW Power

x dB Bandwidth

19,27 MHz

xdB

5.745000000 GHz
AvglHeld> 40010

Sp an 30 MHz
Sweep 1ms

14.5 dBm

99.00 %
-26.00 dB

Cantar Frag: 5788000000 GHz
AvglHeld> 3010

Trig: Fras Run
= gAsen: 20 d8

iCenter 5.785 GHz
#Res BW 200 kHz

FVEBW 620 kHz
Occupled Bandwidth Total Power
17.594 MHz
8.943 kHz
19.32 MHz

OBW Power
xdB

Transmit Freq Error

Sp an 30 MHz
Sweep 1ms

14.5 dBm

99.00 %
-26.00 dB

x dB Bandwidth

Ref Offset 10.5 dB
Ref 20.50 dBm

iCenter 5.825 GHz
#Res BW 200 kHz
Occupled Bandwidth
17.596 MHz
2.105 kHz
19,29 MHz

Transmit Freq Error
x dB Bandwidth

802.11n HT20

FVEW 620 kHz

Sp an 30 MHz
Sweep 1ms

Total Power 14.5 dBm
99.00 %
-26.00 dB

OBW Power
xdB
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No.: SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15

Test Mode: 802.11n HT40

Carrle(l;vll‘ﬁg)uency 99% Bandwidth(MHz) Bl\glr?énv?/:ijrph(zlade) Couclusion
: : ass
5755 35.878 38.89 p
5795 35.977 38.79 pass

802.11n HT40

iCenter 5.755 GHz
#Res BW 300 kHz

Transmit Freq Error

x dB Bandwidth

FVBW 1.2 MHz

Total Power

OBW Power

Span 60 MHz
Sweep 1ms

14.7 dBm

99.00 %
-26.00 dB

802.11n HT40

Carrier frequenc

iCenter 5.795GHz
#Res BW 300 kHz

FVEW 1.2 MHz
Occupled Bandwidth Total Power
35.977 MHz
34.736 kHz OBW Power
38.79 MHz % dB

Transmit Freq Error
x dB Bandwidth

Cantar Frag: 5708500000 GH:
g Fra. AvglH

MHZz):5795

2
old» 30110

Span 60 MHz
Sweep 1ms

14.7 dBm

99.00 %
-26.00 dB
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No.: SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15

6dB Bandwidth

U-NII-3
Test Mode: 802.11a

Carrier frequency
(MHz)

6dB Bandwidth(MHz)

Minimum Limit
(MHz)

Couclusion

5745

16.36

0.5

pass

5785

16.33

0.5

pass

5825

16.43

0.5

pass

Py e w—
5000000 GHz
pet: R

Ref Offset 10.5 dB
Ref 20.00 dBm

iCenter 5.745 GHz
#Res BW 100 kHz
Occupled Bandwidth
16.365 MHz
10.358 kHz
16.26 MHz

Transmit Freq Error
x dB Bandwidth

FVBW 300 kHz

Total Power

OBW Power

802.11a
Carrier frequency(MHz):5745

Cantar Freg: 5745000000 GHz
Trig Frae Run
5 Gty #ASen: 20 4B

AvglHeld> 40010

Span 30 MHz
Sweep 1733 m

14.4 dBm

99.00 %
-6.00 dB

802.11a

o

Ref Offset 10.5 dB
Ref 20.00 dBm

iCenter 5.785 GHz

#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power

16.359 MHz
8.081 kHz OBW Power
16.23 MHz % dB

Transmit Freq Error
x dB Bandwidth

Ha
AvglHeld> 3010

Span 30 MHz
Sweep 1733 m

14.6 dBm

99.00 %
-6.00 dB

Py e w—

5 Gl ww

iCenter 5.825 GHz
#Res BW 100 kHz

Occupled Bandwidth

16.358 MHz
-6.884 kHz
16.43 MHz

Transmit Freq Error
x dB Bandwidth

Carrier frequency(MHz):5825

#Aten: 20 dB

FVBW 300 kHz

Total Power

OBW Power

802.11a

Span 30 MHz
Sweep 1733 m

14.6 dBm

99.00 %
-6.00 dB
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No.: SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15

Test Mode: 802.11n HT20

Carrier frequency :
(MHz) 6dB Bandwidth(MHz)

Minimum Limit
(MHz)

Couclusion

5745 17.66 0.5 pass
5785 17.63 0.5 pass
5825 17.64 0.5 pass

802.11n HT20
Carrier frequency(MHz):5745

Py e w—

5.745200000 GH:

Span 30.000MHz __ ‘AvglHold 00

Ref Offset 10.5 dB
Ref 20.00 dBm

Span 30 MHz

iCenter 5.745 GHz
Sweep 3733 m:

#Res BW 100 kHz FVBW 300 kHz

Total Power 14.4 dBm

Occupled Bandwidth

17.560 MHz
15.275 kHz OBW Power
17.66 MHz % dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth

802.11n HT20

Carrier frequency(MHz):5785

Ref Offset 10.5 dB
Ref 20.00 dBm

iCenter 5.785 GHz
#Res BW 100 kHz

FVBW 300 kHz

Occupled Bandwidth Total Power

17.558 MHz
13.989 kHz OBW Power
17.63 MHz % dB

Transmit Freq Error
x dB Bandwidth

Span 30 MHz
Sweep 1733 m

14.6 dBm

99.00 %
-6.00 dB

802.11n HT20
Carrier frequency(MHz):5825

Agier Spactrmes &ratrres - Occopled B
Cortar Freq 5, Radio St Mone
Trig Frae Run
#her: 20 48

- 5.825 ; aH
Center Freq 5.8, 'iU GHz mg|H:uxwm

¥ Guindow Radio Devica: BTS

Ref Offset 10.5 dB
Ref 20.00 dBm

Span 30 MHz
Sweep 1733 m

iCenter 5.825 GHz

#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power 14.6 dBm

17.573 MHz
3.145 kHz OBW Power
17.64 MHz % dB

99.00 %
-6.00 dB

Transmit Freq Error
x dB Bandwidth
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No.: SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15

Test Mode: 802.11n HT40

Carrle(l;vll‘ﬁg)uency 6dB Bandwidth(MHz) Mml?l:/Llll-Tz ;‘ imit Couclusion
5755 36.36 0.5 pass
5795 35.40 0.5 pass

802.11n HT40

iCenter 5.755 GHz
#Res BW 100 kHz
Occupled Bandwidth
35.902 MHz
34.017 kHz
36.26 MHz

Transmit Freq Error

x dB Bandwidth

FVBW 300 kHz

Total Power

OBW Power

Sweep TAET m:

14.6 dBm

99.00 %
-6.00 dB

802.11n HT40

Carrier frequenc

iCenter 5.795 GHz

#Res BW 100 kHz FVBW 300 kHz

Occupled Bandwidth Total Power
35.910 MHz
45.541 kHz OBW Power
35.40 MHz % dB

Transmit Freq Error

x dB Bandwidth

Cantar Frag: 5708500000 GH:
g Fra. AvglH

MHZz):5795

2
old» 30110

Span 60 MHz
Sweep TAET m:

14.8 dBm

99.00 %
-6.00 dB
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

Transmitter Power Spectral Density

Offset 10.5dB = Attenuator 10dB+ Temporary antenna connector loss 0.2dB+ Cable loss

0.3dB
U-NII-1
Test Mode: 802.11a
Carrier Duty Cycle Power Spectral Limi
: . imit .
frequency Correction Density (dBm/MHz) Couclusion
(MHz) Factor(dB) (dBm/MHz)
5180 0.170 5.149 11.0 pass
5200 0.170 5.087 11.0 pass
5240 0.170 4.764 11.0 pass
802.11a 802.11a

Carrier frequency(MHz):5180

' Agiler Spect ramm Analger - Suewpl 34

;ﬂ. Her 1 5180750000000 GHz Avg Typa: Pue(RMS;
"m AN 1145 Fras Run AuglHald: 1001100
Gain #hsten: 34 4B
Ref Offset 1056 48
Ref 34.50 dBm

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.18000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

EE®
Peak Saarch

1 Agiler Spect ramm Anah

Marker 1_5.200960000000 GHz
T

Ref Offget 106 dB
Ref 34.50 dBm

Center 5.20000 GHz
#Res BIW 1.0 MHz

EE®

Peak Search

ey - Semmpt 54

Carrier frequency(MHz):5200

#Avg Typa: Pur(RMS;
et e Trig:Fres Run AvglHeld: 100100
#Aen: 34 dBS

" Bpan 30,00 MHz

#VBW 3.0 MHz* Sweep 1.00 ms (1001 pts)

802.11a
Carrier frequency(MHz):5240

' Agiler Spect ramm Analger - Suewpl 34

Center 5.24000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

b s

" Bpan 30,00 MHz
eep 1.00 ms (1001 pts)
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No.: SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15

Test Mode: 802.11n HT20

Carrier Duty Cycle Power Spectral Limi
: . imit .
frequency Correction Density (dBm/MHz) Couclusion
(MHz) Factor(dB) (dBm/MHz)
5180 0.000 4.662 11.0 pass
5200 0.000 4.648 11.0 pass
5240 0.000 4.713 11.0 pass

802.11n HT20
Carrierfreuenc MHz):5180

g Typa: PueRebs)
re= TrigFres Run AvglHeld: 100100
#Aten: 34 dB

Offget 105 dB
Rrr 34.50 dBm

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.18000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

EE®

Peak Search

#Res BW 1.0 MHz

Marker 1 5. (01440000000 GHz
gt R PHO:F

Offget 105 dB
Rrr 34.50 dBm

Center 5.20000 GHz

802.11n HT20

Carrier frequency(MHz):5200

" Agient Spectram Analprvs - Sempl $4

g Type: Pur(RM:
s me= Trig: Fros Run AvglHeld: 100100
e #Aren: M 4B

#VBW 3.0 MHz* Sweep

EE®

. B peak search

" Bpan 30,00 MHz
1.00 ms {1001 pes)

802.11n HT20
Carrier frequency(MHz):5240

_un-m.,.”.. natyes - Semept 54

Avg Type: Par(RS;
Marker 1 5.2410 _ AR P Hingast i

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.24000 GHz
#Res BIW 1.0 MHz

#VBW 3.0 MHz*

Peak Search
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

Test Mode: 802.11n HT40

Carrier Duty Cycle Power Spectral _—
. . Limit .
frequency Correction Density (dBm/MHz) Couclusion
(MHz) Factor(dB) (dBm/MHz)
5190 0.000 1.401 11.0 pass
5230 0.000 1.409 11.0 pass

802.11n HT40

" Agien Spectram Analprvs - Sempl $4
Marker 1_5.195760000000 GHz
et T

Gl o

Center 519000 GHz
#Res BW 1.0 MHz

e me Trig Frae Run

#VBW 3.0 MHz*

Carrier frequency(MHz):5190

g Typa: PueRebs)
AvglHeld: 100100
#Aten: 34 dB

" Span 60,00 MHz
Sweep 1.00 ms (1001 pts)

802.11n HT40
Carrier frequency(MHz):5230

' Agiler Spect ramm Analger - Suewpl 34

EE®
Peak Saarch

EE®
v Type: ParRMS) Peak Saarch

Marker 1_5.233540000000 GHz
arker s 2 AvglHsid: 100H00

Trig:Fres Run
WO Fam mee 10
(FGainiow  #Amen: 34 dB

Ref Offget 106 dB
Ref 34.50 dBm

" Span 60,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.23000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

U-NII-3
Test Mode: 802.11a

Carrier Duty Cycle
frequency Correction
(MHz) Factor(dB)

Power Spectral
Density
(dBm/500kHZz)

Limit
Couclusion
(dBm/500kHz)

5745 0.170

1.826

30.0 pass

5785 0.170

2.312

30.0 pass

5825 0.170

2.227

30.0 pass

802.11a
Carrier frequency(MHz):5745

Marker 1_5.745780000000 GHz Avg Typa: Pue(RMS)
—LL . et AL S TrigFroa Run AvglHeld: 100100
" #Aten: 34 dB
Ref Offget 106 dB
Ref 34.50 dBm

Center 5.74500 GHz ) ) "~ Span 30.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz* Sweep 1.00 ms (1001 pts)

EE®
Peak Saarch

Center 5.78500 GHz
#Res BW 510 kHz

Carrier frequency(MHz):5785

7 Agflemt Spectrem Aralgres Semvpl 54 41 .3]

Marker 1_5.786230000000 GHz
T

802.11a

vg Type: Pur(REMS; Peak Search
et e Trig:Fres Run AuglHeld: 100100
#Azen: 34 dB

Ref Offget 106 dB
Ref 34.50 dBm

) " Bpan 30,00 MHz
#VBW 1.5 MHz* Sweep 1.00 ms {1001 pis)

802.11a
Carrier frequency(MHz):5825

' Agiler Spect ramm Analger - Suewpl 34

g Typa: PueRebs)
=" Trig Fres Run AvglHeld: 100100
#Aten: 34 dB

________

) " Bpan 30,00 MHz
#VBW 1.5 MHz* Sweep 1.00 ms (1001 pts)

Peak Search

The State Radio_monitoring_center Testing Center (SRTC)

Tel: 86-10-57996183
Fax: 86-10-57996388

Page number: 45 of 81

20170915V1.1.0




SRTC

il Tesding e

[k e eV S L

No.: SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15

Test Mode: 802.11n HT20

Carrier
frequency
(MHz)

Duty Cycle
Correction
Factor(dB)

Power Spectral
Density
(dBm/500kHZz)

Limit

(dBm/500kHz)

Couclusion

5745 0.000 1.786 30.0 pass
5785 0.000 1.801 30.0 pass
5825 0.000 1.352 30.0 pass

802.11n HT20
Carrier frequency(MHz):5745

Marker 1_5.746290000000 GHz Auvg Type: Pav(FEAS)
Tnpat HF ENO: Fast o

EE®
Peak Search
™ Trig Fres Run AvglHeld: 100100
#Aten: 34 dB

Ref Offget 106 dB
Ref 34.50 dBm

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.74500 GHz

#Res BW 510 kHz #VBW 1.5 MHz*

802.11n HT20
Carrier frequency(MHz):5785

[

Marker 1_5.785990000000 GHz vg Typa: Pur(RMS)
"m LR N 1 a4 Fras un AuglHald: 100100
- e

#Aren: M 4B

Ref Offget 106 dB
Ref 34.50 dBm

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.78500 GHz

#Res BW 510 kHz #VBW 1.5 MHz*

802.11n HT20
Carrier frequency(MHz):5825

) gl Spect e Anatgoer - Seept S5
Marker 1 5. g Type: PurtRMS] Peak Saarch
ke 2 — o AwglHeld: 100r100

oA —

" Bpan 30,00 MHz
Sweep 1.00 ms (1001 pts)

#VBW 1.5 MHz*
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No.: SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15

Test Mode: 802.11n HT40
Carrier Duty Cycle Power Spectral Limit
frequency Correction Density Couclusion
(MHz) Factor(dB) (dBm/500kHz) | (dBm/500kHz)
5755 0.000 -1.768 30.0 pass
5795 0.000 -1.673 30.0 pass

802.11n HT40
Carrier frequency(MHz):5755

' Agiler Spect ramm Analger - Suewpl 34

" g Typa: PueRebs) E
et B WO Fast e 1O Fres Run AvglHeld: 100100

[FGalet BAgen: 34 dB

dB
Ref 34.50 dBm

" Span 60,00 MHz
Sweep 1.00 ms (1001 pts)

Center 5.75500 GHz

#Res BW 510 kHz #VBW 1.5 MHz*

EE®
Peak Saarch

#Res BW 510 kHz

Marker 1_5.792840000000 GHz
T o

Center 5.79500 GHz

802.11n HT40

Carrier frequency(MHz):5795

' Agiler Spect ramm Analger - Suewpl 34

WO Fast mee Trig: Fras Run AwgiHald: 120H00

[FGalet BAen: 34 dB

#VBW 1.5 MHZ*

g Typa: Pur(FiMS)

" Span 60,00 MHz
Sweep 1.00 ms (1001 pts)

EE®
Peak Saarch
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

Unwanted Conducted Emission Measurement

U-NII-1

802.11a
Carrier frequency(MHz):5180

802.11a
Carrier frequency(MHz):5200

Spectrum
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 mi & VBW 3 MH:  Mode Auto Sweep
[ 1Pk Max
=

i1 e S

Start 300 MHz
e

10001 pts Stop 400 GHZ
ELZLL
L M

20 b SWT 160 mi & VBW 3 MH:z Mode Auto Sweep

] =]
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 3 ol 0
@ 1Pk Max
(] l-|-|

EEEEEEE

Start 30.00

MHz 10001 pts Stop 40.0 GHz
eI o

802.11a
Carrier frequency(MHz):5240

Spectrum
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 mi & VBW 3 MH:  Mode Auto Sweep
[ 1Pk Max
=

Start 300 MHz
e

10001 pts Stop 400 GHZ
ELZLL
L m‘;
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

802.11n HT20
Carrier frequency(MHz):5180

802.11n HT20
Carrier frequency(MHz):5200

1Pk Max

Spectrum |F
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 mi & VAW 3 MH:  Mode Auto Sweep

LT 1L

Start 30.0 MHz 10001 pts Stop 400 GHZ
T o

1Pk Max

Spectrum |F
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 ms & VAW 3 MH:  Mode Auto Sweep
535 dam

LT

Start 30.0 MHz 10001 pts Stop 400 GHZ
T o

802.11n HT20
Carrier frequency(MHz):5240

Spectrum |F
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 mi & VAW 3 MH:  Mode Auto Sweep

1Pk Max

CTEY] 1008 dim|
5.29960 GH|

Start 30.0 MHz 10001 pts Stop 400 GHZ
T o

802.11n HT40
Carrier frequency(MHz):5190

802.11n HT40
Carrier frequency(MHz):5230

1Pk Max

Spectrum |F
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 mi & VAW 3 MH:  Mode Auto Sweep

COTH]

Start 30.0 MHz 10001 pts Stop 400 GHZ
T o

Spectrum |F
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 ms & VAW 3 MH:  Mode Auto Sweep
791 dr

COTH]

Start 30.0 MHz 10001 pts Stop 400 GHZ
T o
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

U-NII-3

802.11a
Carrier frequency(MHz):5745

802.11a
Carrier frequency(MHz):5785

Spectrum |7
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 mi & VBW 3 MH:  Mode Auto Sweep
[ 1Pk Max
=

Start 30.0 MHz 10001 pts Stop 40.0 GHz
R o

@17k Max

i, ®
Raf Lovel 20,50 cém  Offset 10.50 dB & RBW 1 MH:
At 20 SWT 160 mi & VBW 3 MH:  Mode Auto Sweep

Start 30.0 MHz 10001 pts Stop 40.0 GHz
eI o

802.11a
Carrier frequency(MHz):5825

@17k Max

Spectrum |7
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 mi & VBW 3 MH:  Mode Auto Sweep
=

Start 30.0 MHz 10001 pts Stop 40.0 GHz
eI o
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

802.11n HT20
Carrier frequency(MHz):5745

802.11n HT20
Carrier frequency(MHz):5785

1Pk Max

Soocrum | [
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 mi & VAW 3 MH:  Mode Auto Sweep

LT

Start 30.0 MHz 10001 pts Stop 40.0 GHz
(i 00 o

1Pk Max

Soocrum | [
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 ms & VAW 3 MH:  Mode Auto Sweep

LT

a0k -
WMM

Start 30.0 MHz 10001 pts Stop 40.0 GHz
(i 00 o

802.11n HT20
Carrier frequency(MHz):5825

Soocrum | F
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 mi & VAW 3 MH:  Mode Auto Sweep

1Pk Max

CTEY] 967 dam|
502710 GH,

3 " " )
50 fips .

Start 30.0 MHz 10001 pts Stop 40.0 GHz
(i 00 o

802.11n HT40
Carrier frequency(MHz):5755

802.11n HT40
Carrier frequency(MHz):5795

1Pk Max

Soocrum | F
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 mi & VAW 3 MH:  Mode Auto Sweep

COTH]

Start 30.0 MHz 10001 pts Stop 40.0 GHz
(i 00 o

1Pk Max

Soocrum | F
Ref Lovel 20,50 c&m  Offset 10.50 dB & RBW 1 MMz
At 20 b SWT 160 ms & VAW 3 MH:  Mode Auto Sweep

COTH]

Start 30.0 MHz 10001 pts Stop 40.0 GHz
(i 00 o
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Frequency Stability

U-NII-1
Mod. Data Ant | Frequency Frequency o
Rate (MHz) Stability(ppm) Voltage(V) Temperature(°C)
11a | 6Mbps 0 5180 -2.12 3.80 -20
11a | 6Mbps 0 5180 -2.12 3.80 -10
11a | 6Mbps 0 5180 1.24 3.80 0
11a | 6Mbps 0 5180 1.34 3.80 +10
11a | 6Mbps 0 5180 1.32 4.35 +20
11a | 6Mbps 0 5180 -1.25 3.40 +20
11a | 6Mbps 0 5180 3.23 3.80 +20
11a | 6Mbps 0 5180 3.45 3.80 +30
11a | 6Mbps 0 5180 1.36 3.80 +40
11a | 6Mbps 0 5180 1.27 3.80 +50
11a | 6Mbps 0 5180 3.02 3.80 +55
U-NII-3
Mod. Data Ant | Frequency Frequency o
Rate (MHz) Stability(ppm) Voltage(V) Temperature(°C)
11a | 6Mbps 0 5745 1.45 3.80 -20
11a | 6Mbps 0 5745 -2.12 3.80 -10
11a | 6Mbps 0 5745 1.23 3.80 0
11a | 6Mbps 0 5745 -1.35 3.80 +10
11a | 6Mbps 0 5745 1.56 4.35 +20
11a | 6Mbps 0 5745 1.34 3.40 +20
11a | 6Mbps 0 5745 -1.11 3.80 +20
11a | 6Mbps 0 5745 -2.21 3.80 +30
11a | 6Mbps 0 5745 1.46 3.80 +40
11a | 6Mbps 0 5745 2.32 3.80 +50
11a | 6Mbps 0 5745 3.12 3.80 +55
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

APPENDIX B — TEST DATA OF RADIATED EMISSION

Radiated Emission Band Edge

The worst case attitude: The mobile lay down.

Peak detector: RBW=1MHz,VBW=3MHz,sweep time=200ms;
Average detector: RBW=1MHz,VBW=3MHz,sweep time=auto;

Carrier frequency (MHz): 5180 MHz

Channel No.:36

Test Mode: 802.11a

Polarity:Vertical
Detector: Peak
No Frequency Measure Reading Over Limit cable | antenna
(MH2z2) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5180 104.65 60.05 N/A N/A 11.5 33.1
2 5150 54.25 9.65 -19.75 74 11.5 33.1
Carrier frequency (MHz): 5180
Channel No.:36
Test Mode: 802.11a
Polarity:Horizontal
Detector: Peak
No Frequency Measure Reading Over Limit cable | antenna
(MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5180 104.02 59.42 N/A N/A 11.5 33.1
2 5150 54.39 9.79 -19.61 74 11.5 33.1
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

Carrier frequency (MHz): 5180 MHz
Channel No.: 36

Test Mode: 802.11a
Polarity:Vertical

Detector: Average

No Frequency Measure Reading Over Limit cable | antenna
(MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5180 94.94 50.34 N/A N/A 11.5 33.1
2 5150 44.73 0.13 -9.27 54 11.5 33.1
Carrier frequency (MHz): 5180 MHz
Channel No.: 36
Test Mode: 802.11a
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 5180 96.60 52.00 N/A N/A 11.5 33.1
5150 44.86 0.26 -9.14 54 11.5 33.1
Carrier frequency (MHz): 5240 MHz
Channel No.:48
Test Mode: 802.11a
Polarity:Vertical
Detector: Peak
No Frequency Measure Reading Over Limit cable | antenna
(MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5240 104.39 59.79 N/A N/A 11.5 33.1
2 5270 53.85 9.25 -20.15 74 11.5 33.1
Carrier frequency (MHz): 5320 MHz
Channel No.: 48
Test Mode: 802.11a
Polarity:Horizontal
Detector: Peak
No Frequency Measure Reading Over Limit cable | antenna
(MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5240 105.10 60.50 N/A N/A 11.5 33.1
2 5270 53.85 9.25 -20.15 74 11.5 33.1
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

Carrier frequency (MHz): 5240 MHz

Channel No.: 48

Test Mode: 802.11a

Polarity:Vertical
Detector: Average
No Frequency Measure Reading Over Limit cable | antenna
(MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5240 96.05 51.45 N/A N/A 11.5 33.1
2 5270 44,73 0.13 -9.27 54 11.5 33.1
Carrier frequency (MHz): 5320 MHz
Channel No.: 48
Test Mode: 802.11a
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5240 96.05 51.45 N/A N/A 11.5 33.1
5270 44.73 0.13 -9.27 54 11.5 33.1
Carrier frequency (MHz): 5180 MHz
Channel No.:36
Test Mode: 802.11n(HT20)
Polarity: Vertical
Detector: Peak
Frequency Measure Reading Over Limit cable | antenna
No (MH2z) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5180 104.98 60.38 N/A N/A 11.5 33.1
2 5150 54.74 10.14 -19.26 74 11.5 33.1
Carrier frequency (MHz): 5180 MHz
Channel No.:36
Test Mode: 802.11n(HT20)
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable antenna
No (MH2z) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5180 100.63 56.03 N/A N/A 11.5 33.1
2 5150 48.64 4.04 -25.36 74 11.5 33.1
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Carrier frequency (MHz): 5180 MHz
Channel No.:36

Test Mode: 802.11n(HT20)

Polarity: Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5180 95.30 50.70 N/A N/A 11.5 33.1
2 5150 44.73 0.13 -9.27 54 11.5 33.1
Carrier frequency (MHz): 5180 MHz
Channel No.:36
Test Mode: 802.11n(HT20)
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) | loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5180 95.29 50.69 N/A N/A 11.5 33.1
2 5150 45.54 0.94 -8.46 54 11.5 33.1
Carrier frequency (MHz): 5240 MHz
Channel No.: 48
Test Mode: 802.11n(HT20)
Polarity: Vertical
Detector: Peak
Frequency Measure Reading Over Limit cable | antenna
No (MH2z) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5240 103.76 59.16 N/A N/A 11.5 33.1
5270 54.61 10.01 -19.39 74 11.5 33.1
Carrier frequency (MHz): 5240 MHz
Channel No.: 48
Test Mode: 802.11n(HT20)
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 5240 101.17 56.57 N/A N/A 11.5 33.1
5270 49.00 4.40 -25.00 74 11.5 33.1
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

Carrier frequency (MHz): 5240 MHz
Channel No.: 48

Test Mode: 802.11n(HT20)

Polarity: Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 5240 95.76 51.16 N/A N/A 11.5 33.1
2 5270 45.08 0.48 -8.92 54 11.5 33.1
Carrier frequency (MHz): 5240 MHz
Channel No.: 48
Test Mode: 802.11n(HT20)
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5240 95.72 51.12 N/A N/A 11.5 33.1
2 5270 47.05 2.45 -6.95 54 11.5 33.1
Carrier frequency (MHz): 5190
Channel No.:38
Test Mode: 802.11n(HT40)
Polarity: Vertical
Detector: Peak
Frequency Measure Reading Over Limit cable | antenna
No (MH2z) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5190 105.25 60.65 N/A N/A 11.5 33.1
2 5150 54.53 9.93 -19.47 74 11.5 33.1
Carrier frequency (MHz): 5190
Channel No.:38
Test Mode: 802.11n(HT40)
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 5190 101.91 57.31 N/A N/A 11.5 33.1
5150 50.45 5.85 -23.55 74 11.5 33.1
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

Carrier frequency (MHz): 5190
Channel No.:38

Test Mode: 802.11n(HT40)
Polarity: Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 5190 95.70 51.10 N/A N/A 11.5 33.1
2 5150 46.37 1.77 -7.63 54 11.5 33.1
Carrier frequency (MHz): 5190
Channel No.:38
Test Mode: 802.11n(HT40)
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) | loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5190 96.06 51.46 N/A N/A 11.5 33.1
5150 47.26 2.66 -6.74 54 11.5 33.1
Carrier frequency (MHz): 5230
Channel No.: 46
Test Mode: 802.11n(HT40)
Polarity: Vertical
Detector: Peak
Frequency Measure Reading Over Limit cable antenna
No (MH2z) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5230 104.43 59.83 N/A N/A 11.5 33.1
2 5270 54.74 10.14 -19.26 74 11.5 33.1
Carrier frequency (MHz): 5230
Channel No.: 46
Test Mode: 802.11n(HT40)
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable antenna
No (MH2z) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5230 102.22 57.62 N/A N/A 11.5 33.1
5270 49.37 4.77 -24.63 74 11.5 33.1
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

Carrier frequency (MHz): 5230

Channel No.: 46

Test Mode: 802.11n(HT40)

Polarity: Vertical
Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5230 95.63 51.03 N/A N/A 11.5 33.1
2 5270 48.41 3.81 -5.59 54 11.5 33.1
Carrier frequency (MHz): 5230
Channel No.: 46
Test Mode: 802.11n(HT40)
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5230 95.55 50.95 N/A N/A 11.5 33.1
2 5270 47.80 3.20 -6.20 54 11.5 33.1
Carrier frequency (MHz): 5745 MHz
Channel No.:149
Test Mode: 802.11a
Polarity:Vertical
Detector: Peak
No Frequency Measure Reading Over Limit cable | antenna
(MH2z2) Level Level Limit (dBuv) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5745 102.58 57.98 N/A N/A 11.5 33.1
2 5725 52.67 8.07 -21.33 74 11.5 33.1
Carrier frequency (MHz): 5745 MHz
Channel No.:149
Test Mode: 802.11a
Polarity:Horizontal
Detector: Peak
No Frequency Measure Reading Over Limit cable | antenna
(MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5745 98.80 54.20 N/A N/A 11.5 33.1
2 5725 49.95 5.35 -24.05 74 11.5 33.1
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No.: SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15

Carrier frequency (MHz): 5745 MHz
Channel No.:149

Test Mode: 802.11a
Polarity:Vertical

Detector: Average

No Frequency Measure Reading Over Limit cable | antenna
(MHz) Level Level Limit (dBuv) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5745 100.47 55.87 N/A N/A 11.5 33.1
2 5725 48.46 3.86 -5.54 54 11.5 33.1
Carrier frequency (MHz): 5745 MHz
Channel No.:149
Test Mode: 802.11a
Polarity:Horizontal
Detector: Average
No Frequency Measure Reading Over Limit cable | antenna
(MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5745 95.74 51.14 N/A N/A 11.5 33.1
2 5725 46.52 1.92 -7.48 54 11.5 33.1
Carrier frequency (MHz): 5320 MHz
Channel No.:64
Test Mode: 802.11a
Polarity:Vertical
Detector: Peak
No Frequency Measure Reading Over Limit cable | antenna
(MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5320 102.56 57.96 N/A N/A 11.5 33.1
2 5350 52.53 7.93 -21.47 74.00 11.5 33.1
Carrier frequency (MHz): 5320 MHz
Channel No.:64
Test Mode: 802.11a
Polarity:Horizontal
Detector: Peak
No Frequency Measure Reading Over Limit cable | antenna
(MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5320 98.53 53.93 N/A N/A 11.5 33.1
2 5350 48.37 3.77 -25.63 74.00 11.5 33.1
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No.: SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15

Carrier frequency (MHz): 5320 MHz
Channel No.:64

Test Mode: 802.11a
Polarity:Vertical

Detector: Average

No Frequency Measure Reading Over Limit cable | antenna
(MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5320 99.49 54.89 N/A N/A 11.5 33.1
2 5350 48.74 4.14 -5.26 54.00 11.5 33.1
Carrier frequency (MHz): 5320 MHz
Channel No.:64
Test Mode: 802.11a
Polarity:Horizontal
Detector: Average
No Frequency Measure Reading Over Limit cable | antenna
(MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5320 95.85 51.25 N/A N/A 11.5 33.1
2 5350 47.03 2.43 -6.97 54.00 11.5 33.1
Carrier frequency (MHz): 5745 MHz
Channel No.:149
Test Mode: 802.11n(HT20)
Polarity: Vertical
Detector: Peak
Frequency Measure Reading Over Limit cable antenna
No (MH2z) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5745 102.63 56.53 N/A N/A 12.1 34.0
2 5725 52.51 6.41 -21.49 74 12.1 34.0
Carrier frequency (MHz): 5745 MHz
Channel No.:149
Test Mode: 802.11n(HT20)
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable antenna
No (MH2z) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5745 99.14 53.04 N/A N/A 12.1 34.0
2 5725 48.94 2.84 -25.06 74 12.1 34.0
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

SRTC

e

Carrier frequency (MHz): 5745 MHz
Channel No.:149

Test Mode: 802.11n(HT20)

Polarity: Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 5745 100.15 54.05 N/A N/A 12.1 34.0
5725 47.95 1.85 -6.05 54 12.1 34.0
Carrier frequency (MHz): 5745 MHz
Channel No.:149
Test Mode: 802.11n(HT20)
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 5745 95.98 49.88 N/A N/A 12.1 34.0
2 5725 46.95 0.85 -7.05 54 12.1 34.0
Carrier frequency (MHz): 5825 MHz
Channel No.:165
Test Mode: 802.11n(HT20)
Polarity: Vertical
Detector: Peak
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5825 102.00 55.90 N/A N/A 12.1 34.0
5850 52.17 6.07 -21.83 74 121 34.0
Carrier frequency (MHz): 5825 MHz
Channel No.:165
Test Mode: 802.11n(HT20)
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5825 98.28 52.18 N/A N/A 12.1 34.0
2 5850 49.50 3.40 -24.50 74 12.1 34.0
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

Carrier frequency (MHz): 5825 MHz
Channel No.:165

Test Mode: 802.11n(HT20)

Polarity: Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 5825 97.97 51.87 N/A N/A 12.1 34.0
5850 48.11 2.01 -5.89 54 12.1 34.0
Carrier frequency (MHz): 5825 MHz
Channel No.:165
Test Mode: 802.11n(HT20)
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5825 95.21 49.11 N/A N/A 12.1 34.0
2 5850 47.19 1.09 -6.81 54 12.1 34.0
Carrier frequency (MHz): 5755 MHz
Channel No.:151
Test Mode: 802.11n(HT40)
Polarity: Vertical
Detector: Peak
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5745 101.75 55.65 N/A N/A 12.1 34.0
5725 52.42 6.32 -21.58 74 12.1 34.0
Carrier frequency (MHz): 5755 MHz
Channel No.:151
Test Mode: 802.11n(HT40)
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 5745 98.90 52.80 N/A N/A 12.1 34.0
5725 49.27 3.17 -24.73 74 12.1 34.0
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

SRTC
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Carrier frequency (MHz): 5755 MHz
Channel No.:151

Test Mode: 802.11n(HT40)

Polarity: Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 5745 97.40 51.30 N/A N/A 12.1 34.0
5725 47.56 1.46 -6.44 54 12.1 34.0
Carrier frequency (MHz): 5755 MHz
Channel No.:151
Test Mode: 802.11n(HT40)
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5745 95.71 49.61 N/A N/A 12.1 34.0
2 5725 46.71 0.61 -7.29 54 12.1 34.0
Carrier frequency (MHz): 5795 MHz
Channel No.:159
Test Mode: 802.11n(HT40)
Polarity: Vertical
Detector: Peak
Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5825 101.85 55.75 N/A N/A 12.1 34.0
5850 52.37 6.27 -21.63 74 121 34.0
Carrier frequency (MHz): 5795 MHz
Channel No.:159
Test Mode: 802.11n(HT40)
Polarity:Horizontal
Detector: Peak
Frequency Measure Reading Over Limit cable antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5825 98.40 52.30 N/A N/A 12.1 34.0
2 5850 49.01 2.91 -24.99 74 12.1 34.0
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

SRTC
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Carrier frequency (MHz): 5795 MHz
Channel No.:159

Test Mode: 802.11n(HT40)

Polarity: Vertical

Detector: Average

Frequency Measure Reading Over Limit cable | antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) | (dBuV) (dB) (dB) (dB)
1 5825 97.74 51.64 N/A N/A 12.1 34.0
5850 48.32 2.22 -5.68 54 12.1 34.0
Carrier frequency (MHz): 5795 MHz
Channel No.:159
Test Mode: 802.11n(HT40)
Polarity:Horizontal
Detector: Average
Frequency Measure Reading Over Limit cable antenna
No (MHz) Level Level Limit (dBuv/m) loss factor
(dBuV/m) (dBuV) (dB) (dB) (dB)
1 5825 96.06 49.96 N/A N/A 12.1 34.0
5850 46.78 0.68 -7.22 54 12.1 34.0
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

5150 MHz -5250 MHz

For 802.11a
Frequency QuasiPeak | Average Limit Margin | Meas. | Bandwidth | Height | Pol
(MHz) (dBuV/m) (dBuV/m) | (dBuV/m) (dB) Time (kHz) (cm)
(ms)

95.584375 16.11 - 33.50 17.39 500.0 120.000 100.0 |V
101.132500 10.59 - 33.50 22.91 500.0 120.000 100.0 |V
103.943125 10.15 33.50 23.35| 500.0 120.000 100.0 | V
104.046250 10.36 -—- 33.50 23.14 500.0 120.000 100.0 | V
106.936875 10.68 -—- 33.50 22.82 500.0 120.000 100.0 | V
107.126250 22.70 - 33.50 10.80 500.0 120.000 100.0 |V

For 802.11n(HT20)
Frequency QuasiPeak | Average Limit Margin | Meas. | Bandwidth | Height | Pol
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/m) | (dB) | Time (kHz) (cm)
(ms)

92.140625 29.58 - 33.50 3.93 500.0 120.000 100.0| V

95.010625 31.06 - 33.50 2.44 500.0 120.000 100.0 V
103.699375 19.60 -—- 33.50 13.90 500.0 120.000 100.0| V
106.569375 25.49 - 33.50 8.01 500.0 120.000 100.0| V
109.418750 28.84 33.50 4.66 500.0 120.000 100.0 V
112.268125 27.15 33.50 6.36) 500.0 120.000 100.0| V

For 802.11n(HT40)
Frequency QuasiPeak | Average Limit Margin | Meas. | Bandwidth | Height | Pol
(MHz) (dBuV/m) (dBuV/m) | (dBuV/m) (dB) Time (kHz) (cm)
(ms)

92.100625 23.62 33.50 9.88 500.0 120.000 100.0 V

94.990000 28.08 33.50 5.42/ 500.0 120.000 100.0) V

97.879375 28.45 - 33.50 5.05 500.0 120.000 100.0| V
100.728750 29.46 - 33.50 4.04 500.0 120.000 100.0| V
106.508750 29.28 -—- 33.50 4.22| 500.0 120.000 100.0| V
109.378750 29.33 - 33.50 417, 500.0 120.000 100.0| V
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Carrier frequency (MHz): 5200
Channel No.:40
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Comment
Frequency Range: 1GHz - 6GHz
Detector: Av mode and PK mode
Modulation type: 802.11a
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FCC ID: 2ADOBF15
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Input Mech Atten 26 dB Avg Type: RMS TraCE FIEIERD
= WNBBNINMIN (i¢): Free Run AvglHold:>1001100 ™

= 3 MM
IFGain:Low #Atten: 26 dB falcgg P A NN NN

Ref 106.99 dBpv

Mech Atten Step
2dB 10dB

Max Mixer Lvl
96.99 dBpV

Max Mixer

Start 1.000 GHz Stop 18.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 28.33 ms (1001 pts)

MSG STATUS

Frequency Range: 1GHz - 18GHz
Detector: Av mode and PK mode
Modulation type: 802.11a

The test results of18GHz-40GHz is attenuated more than 20dB below the permissible limits,
so the results don't record in the report.
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15

Carrier frequency (MHz): 5200
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Level in dBuvim

Ful Spectrun

Fii

&0

Al FART 158 Distus & tim o
404 |-

| |
5 &
3 L
g
2 &
-;CIM 5;) Erlll I &IJ'--:-JI.-'; 2:13 !uCI-J 4::5 5{:'0 o 5::13 IG
Frequency inHz
Frequency Range: 30MHz -1GHz
Detector: QP mode
Test Mode: 802.11n(HT20)
Full Spectrum

80T

&l

0T
80T

s0T

40t
30T
204 | . . . |

1G 2G 3G 4G 56 66

Preview Result 2-AVG
FCC PART15_Radiated Disturbances_PK

Frequency in Hz

Preview Result 1-PK+
FCC PART 15_Radiated Disturbances_AN

Comment

Frequency Range: 1GHz - 6GHz
Detector: Av mode and PK mode
Modulation type: 802.11n(HT20)
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Th e e, i st Tebtnp st FCC ID: 2ADOBF15
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Input Mech Atten 26 dB . -
NFE PNO: Fast () Trig: Free Run Avg|Hold: 18/100 TYPE V’:’IM

IFGain:Low #Atten: 26 dB

Select Trace’
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View Blank N
Trace On

More

10f3
Start 1.000 GHz Stop 18.000 GHz &

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 28.33 ms (1001 pts) —
E STATUS

Frequency Range: 1GHz - 18GHz
Detector: Av mode and PK mode
Modulation type: 802.11n(HT20)

The test results of 18 GHz-40GHz is attenuated more than 20dB below the permissible limits,
so the results don't record in the report.
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Comment

Frequency Range: 1GHz - 6GHz
Detector: Av mode and PK mode

Modulation type: 802.11n(HT40)
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FCC ID: 2ADOBF15
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race/Detector I

Input Mech Atten 26 dB Avg Type: RMS TRt FIEERD
Trig: Free Run Avg|Hold: 131100 TvPE I

[)
IFGainiLow _ #Atten: 26 dB

Select Trace’

IM

10 ¢Bidiv.  Ref 106,99 dBuvV
Log

Clear Write

Trace Average

|

View Blank
Trace On

More

10f3
Start 1.000 GHz Stop 18.000 GHz &

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 28.33ms (1001 pts)|
E STATUS

Frequency Range: 1GHz - 18GHz
Detector: Av mode and PK mode
Modulation type: 802.11n(HT40)

The test results of 18 GHz-40GHz is attenuated more than 20dB below the permissible limits,
so the results don't record in the report.
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No.: SRTC2018-9004(F)-18062601(G)
FCC ID: 2ADOBF15
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No.: SRTC2018-9004(F)-18062601(G)

=
: FCC ID: 2ADOBF15
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5725-5850M

For 802.11a
Frequency QuasiPeak | Average Limit Margin | Meas. | Bandwidth | Height | Pol
(MHz2) (dBuV/m) | (dBuV/m) | (dBuV/m) | (dB) | Time (kHz) (cm)
(ms)

95.584375 16.11 -—- 33.50 17.39 500.0 120.000 100.0 | V
101.132500 10.59 -—- 33.50 22.91 500.0 120.000 100.0 |V
103.943125 10.15 - 33.50 23.35 500.0 120.000 100.0 |V
104.046250 10.36 - 33.50 23.14 500.0 120.000 100.0 |V
106.936875 10.68 3350 22.82| 500.0 120.000 | 100.0 |V
107.126250 22.70 3350 10.80| 500.0 120.000 100.0 | V

For 802.11n(HT20)
Frequency QuasiPeak | Average Limit Margin | Meas. | Bandwidth | Height | Pol
(MHz) (dBuV/m) (dBuV/m) | (dBuV/m) (dB) Time (kHz) (cm)
(ms)

92.140625 29.58 - 33.50 3.93 500.0 120.000 100.0| V

95.010625 31.06 --- 33.50 2.44 500.0 120.000 100.0 V
103.699375 19.60 --- 33.50 13.90 500.0 120.000 100.0 V
106.569375 25.49 -—- 33.50 8.01 500.0 120.000 100.0 V
109.418750 28.84 - 33.50 4.66/ 500.0 120.000 100.0 V
112.268125 2715 33.50 6.36 500.0 120.000 | 100.0 V

For 802.11n(HT40)
Frequency QuasiPeak | Average Limit Margin | Meas. | Bandwidth | Height | Pol
(MHz) (dBuV/m) | (dBuV/m) | (dBuV/im) | (dB) | Time (kHz) (cm)
(ms)

92.100625 23.62 - 33.50 9.88 500.0 120.000 100.0| V

94.990000 28.08 - 33.50 5.42 500.0 120.000 100.0| V

97.879375 28.45 - 33.50 5.05 500.0 120.000 100.0| V
100.728750 29.46 --- 33.50 4.04 500.0 120.000 100.0 V
106.508750 29.28 --- 33.50 4.22 500.0 120.000 100.0| V
109.378750 29.33 - 33.50 417 500.0 120.000 100.0| V
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. SRTC2018-9004(F)-18062601(G)

FCC ID: 2ADOBF15
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Comment

Frequency Range: 1GHz - 6GHz
Detector: Av mode and PK mode
Modulation type: 802.11a
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FCC PART 15_Radiated Disturbances_AV
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Trace On
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The test results of 18 GHz-40GHz is attenuated more than 20dB below the permissible limits,
so the results don't record in the report.
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Frequency Range: 1GHz - 18GHz
Detector: Av mode and PK mode
Modulation type: 802.11n(HT20)

The test results of18GHz-40GHz is attenuated more than 20dB below the permissible limits,
so the results don't record in the report.
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The test results 0of18 GHz-40GHz is attenuated more than 20dB below the permissible limits,
so the results don't record in the report.
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